AdladmIugldau
LA58999NN1AINLENIUTUMN
'aj‘u H-ORB7005

ddny!
lWsneugiloatvazidunieuussneunagldiny
2 A v 1 Ay A4 guy o
wuatlegldauiliielddnddlueman

I v v o
YIATILIAUAMNUABANY

vounniAenwanfasiveas ileusesnnulaonsiy uazquamuesns
Tusaldaiiotiognegnios uasTusneutoyaduaegagiBentounslinu

1. dimanndassugiieliasuduneulssneuuas iy wdssoandidineiaz
awsaldnuliegnUaendy wazlivszd@nsam minusznau Ungashy
wazldenuegegneies

2. Aeunslnumsnsrvaeuiien uazadninder Iyneiegluanimiiauysal
wazufauss mnaalldBudsaiauniannslinunievasysneulivgalinuiu
#t wavialaunindgmihuerldsunsuily

3. Muadeslufiviauarndliigmneutu way uasih

4. Neguivanzan (WU wiuens, nsgaulil wa% ) iendnidesdsanysn

uazdun

5. sgmnaedeslndivdsesseus Uinalszneu 2 wns

6. windfasmsvhauazen limslinsdnnenyszian fanseu Wsaldiedoasiefiy
avilneiniosinsviieindesdiofivanyaudus

wnewe : visneenidimelusadauinadiduie

7. Wsndunmdyanauifouiiiaunafiinanniseanidsmedligneos
vennifuly auhlAiAssuaresiesanevesam vganiseendmetu
mnAudFndsernsmani omsiuliniag wiunten Filaufiaund
melafindn 3adourtuy AdUld wazdug mndnomswmatimsUsnwumImg
AaunsAiiunseenmdsnesie

8. Uinwunnd neusaninganie Lﬂ%’lmmmmﬁwuﬂmsé’qmgdqm

(fiad. . szernamesseanidsnisuardug) fnaaunsaiinduiies
Lm:'%’u%'agaﬁLLaJuE]’ﬂuswdwmiaaﬂﬁﬂé’ama wdeaiilsimnydmsunsdnm
9. 1Fasmslisunstentenluanmitauysalifledonisnsseuusy asld
gunsaliasuiindeunlundouvindy

10. prslnupseseanmdmeiazau

11. Wseanllddeifmnrauvaslinueissesnidnie vandsadedii
s Georavhlndnludnlugunsainierilrinisindeulmiduin

12. mnfiomAadeufswnduihevietionnisiaunddug Tusevgans
panidsmenazUsnmunmdlagisa

13. ffin1suaziin wndpsmslinuaieseentidanie Aslasumsguasn
Htwegnelngdn

14. in3esiannsauiuramumihdldnunudosnisveinisesnidanie
N luniin

15. idosiifinumisiimngan Sudmingligeaad 120 an.

16. \daseanmdsmeiivnedmiulilutu vielusuwidu

danasszde: avvdeuliuudladnduang uazindes wiuneuldnu

Fodane: sumihiidedeuduhlazmnlunsindoueindes

Auziin1sUsEnau
a4 oA z X
Wedanassaznuduaiveylnaseluil:

RN =T | a
Y 18 17 2 0
o
SIUATVUEIUAN)
iy Fa seazdan | dwau Wiy da Eanden | 4w

A wisuvan 1 56 AanINALY M8*23 4
B Fudumas 1 62 flan M8 5
c i 1 63 flan M10 2
D Hedumsanans 1 64 admInALa M10*50 2
E PAD viaxsle 2 66 unauzes 8 10
F fedududre 1 73 [ RIELETHES 8 8
G Hadufmam 1 80 ilon M8 8
16 Fwdaudude 1 82 agninden M8*40 4
17 Fmdaufuen 1 83 unaugasliy 8 8
29 qniia 1 90 Aauailned 1 1
44 adninden Mg*48 1 93 flan 1
45 afnINALa M8*35 4 104 Uszua 6% 1
49 adnindien M8*50 4 105 Uszua 54 1
50 adninden M8*20 5 106 szuasiamiaridi 1
51 AdnINAL M8*45 4

nsadiiausznau
X Tanlatl] Fa PR HIGET) U
104 azua 6 3. 1
105 1sua 51H. 1
106 szuastaiwaridu 1
1. 138U ;

A, feufiaztszneuliudlahgadifuiidismelunsdnng

B. Win3esilofifiogdmiunisusznou

C. ewlszneulUsanmaseuiiituduimunasuiuniold (undmesusiu
Fuusihiiguasnummaetuduiomn Wanaedosmmnedoiia)
Fesensiivsznausie

2. Auugihnsusenau:

Fumouil 1:

Gengndn (29) uuwlsamen (A) uag
Wouskaudauduad wasvind iy

uHuAesHuadnindes (M16)

Fnaui 2:

1. TiUszua (105) doasagmu A (C)
VUNIUVEN (A) Aeumualss (73) 4
E‘Tj"u, UWIUTBILUY (66) 4 %u
wazaanLnde (50) 4

2. 19Uszua (105) fon grudumas (8)
vuwlsuman (A) Mmeuwiualse (73) 4
%vu, LIAIUTDILUU (66) & Fu

i)
|5# (105)

uag @dnndea (51) 4 ¢

Tdvionsanans (7) Fu 1¥dszua (105)
uazUseuasiaalendu (106)
enviodensanans (7) nguisuman (A)
Tngaantnden (44), 167, WHINUTBILUY
(66) 1 %u uay o (62) 1 i
NNEutne Aoavianse- nans (7)
vusuvan (A) Tng a@aninden (50) 1 6
LAZUAIUTOIUU6) 1 7 NATURET




Step 3:

¥ (105}~ (106)

Figure 3

Step 4:

By

Figure 4

Step 5:

B |

6# (104)] ‘ (106)‘

Put the Middle Upright Tube (No.7)
up,Use Allen wrench(No.105) and
Multifunctional Wrench (No.106),
Lock the Middle Upright Tube
(No.7) onto the Main frame(A) by 1
Bolt (No.44) , 1 Flat Washer (No.66)
and 1 Nut (No.62) from the side.
Lock the Middle Upright Tube
(No.7) onto the Main frame(A) by

1 Bolt (No.50) and 1 Flat Washer
(No.66) from behind.

Use Allen wrench(No.104), Lock the
Connection Pad (E) onto the Swing
Handle Bar (No.10&11) and Pedal
Frame(No.5&6) by 4 Bolts (No.56).

Rotate the Pedal Tube(No.43)
branch downward, use Allen wrench
(No.104) and Multifunctional
Wrench(No.106), Lock the Pedal
Tube (No.43) onto the Pedal Frame
(No.5&6) by 2 Bolts (No.64), and 2
Nuts (No.63).

Step 8:

Figure 8

1. Put Left Pedal (No.16) and 1
Bolt (No.49) onto the Pedal
Tube(No.43) . Use Multifunctional
Wrench (No.106) and lock it by 2
Nuts (No.62).

2. Put Right Pedal (No.17) and 1
Bolt (No.49) onto the Pedal Tube
(No.43). Use Multifunctional
Wrench (No.106) and lock it by 2
Nuts (No.62).

Put the Left & Right Handle Bar
Set (F&G) onto the Swing Handle
Bar Frame. Use Multifunctional
Wrench (No.106) and lock it by 4
Bolts (No.82), 4 Wavy Washers
(No.83) and 4 Nuts (No.80).

Put the Left & Right Handle Bar Set
(F&G) onto the Swing Handle Bar
Frame. Use Multifunctional Wrench
(No.106) and lock it by 4 Bolts
(No.82), 4 Wavy Washers (No.83)
and 4 Nuts (No.80).

Step 9:
63 (104)

1. Remove the 4 Bolts (No.58)
that are pre-assembled on the
back of the Computer(No.90), set
them aside nearby.

2. Connect wire from Middle
Upright Tube (No.7) and tuck into
Computer(No.90).

3. Use Allen wrench (No.104),
lock the Computer(No.90) onto
the Middle Upright Tube (No.7)
by 4 Bolts (No.58), Insert the pulse
wire into the Computer(No.90).

Figure 9
3. How to exercise

Using your SPIN BIKE provides you with several benefits, it will improve
your physical fitness, tone muscle and in conjunction with calorie
controlled diet help you lose weight

3.1 Stretch before exercise

This stage helps get the blood flowing around the body and the muscles
working properly. It will also reduce the risk of cramp and muscle injury.
It is advisable to do a few stretching exercises as shown below. Each
stretch should be held for approximately 30 seconds, do not force or
jerk your muscles into a stretch

- if it hurts, STOP.

1. Obliques Stretch

As the picture in next column.

» Stand tall with your feet shoulder width apart. Place your right hand on
your hip and raise the left arm.

« Incline your torso to the right until you feel a stretch in the obliques.

« Hold the stretch for 20 to 30 seconds and then repeat on the other
side.

As the picture below.

1 v

'
nn~n



2. Standing Forward Bend

« Stand up tall and bend forward by rotating your hip joints.

« Keep your knees straight and place your palms on the floor,
beside your feet, or hold the back of your ankles.

« Hold the stretch for 20 to 30 seconds and then stand up slowly.

As the picture below.

S

3. Calf Stretch

« Stand holding onto a wall with your arms extended and your toes
pointingforward.

« Extend your right leg back, keeping your right foot flat on the floor.

« Lean forward and slowly bend your left knee until you feel the stretch
in your back calf.

« Hold the stretch for 20 to 30 seconds and then stand up slowly.

« Repeat on the other side.

As the picture below.

C
/=

4. Butterfly Stretch (Inner thighs)

« Sit down on the floor and bring both feet together.

« With the help of your arms, drive your knees down into the floor.
« Hold the stretch for 20 to 30 seconds and then slowly release.

it

As the picture below.

5. Quad Stretch

« Stand up tall and shift your weight to the right leg.

« Lift your left foot and grasp it with your left hand.

« Pull the left foot towards your butt until you feel the stretch in your
quads.

« Hold the stretch for 20 to 30 seconds and then repeat on the other
side.

As the picture below.

2
“

3.2 Exercise

This is the stage where you put the effort in. After regular use , the
muscles in your legs will become Stronger. Work to your but it is very
important to maintain a steady tempo throughout.

The rate of work should be sufficient to raise your heart beat into
the
target zone shown on the graph below.

1EART RAT!

Tt MAXIMUM

140 TARGET ZONE 85%

70%

20 25 30 35 40 45 50 55 60 65 70 75 AGE

This stage should last for a minimum of 12 minutes though most people start at
about 15-20 minutes.

Th wn Ph

This stage is to let your Cardio-vascular System and muscles wind down.

This is a repeat of the warm up exercise e.g. reduce your tempo,
continue for approximately 5 minutes. The stretching exercises should
now be repeated, please again remember not to force or jerk your
muscles into the stretch.

As you get fitter you may need to train longer and harder. It is advisable
to train at least three times a week, and if possible space your workouts

evenly throughout the week.

#l COOL Dowi

Muscle Toning

To tone muscle while on your machine you will need to have the
resistance set quite high. This will put more strain on our leg muscles
and may mean you cannot train for as long as you would like. If you are
also trying to improve your fitness you need to alter your training
program. You should train as normal during the warm up and cool down
phase but towards the end of the exercise phase you should increase
resistance, making your legs work harden than normal. You may have to
reduce your speed to keep your heart rate in the target zone.

Weight Loss

The important factor here is the amount of effort you put in. The harder
and longer you work the more calories you will burn. Effectively this is
the same as if you were training to improve your fitness, the difference is
the goal.

4. Use

The tension control knob allows you to alter the resistance of the
pedals. A high resistance makes it more difficult to pedal, a low resist-
ance makes it easier. For the best results set the tension while the bike is

in use.
EXERCISE COMPUTER



[ro-u]
-

— =
M- T
g, e

| I |
|

@ )—v—k‘ ReseT | MoE | st ————(3)
\ — |

OPERATION

BUTTONS:

1. [RESET] clears data from selected mode..

To reset all stored information from previous workout, press and hold for
four seconds

2. [MODE] selects mode.

Choose between CAL,DIS, TIME ,ODO and PULSE to be shown on display
during exercise.

SPEED are always shown on.

3. [SET] programs new setting for selected mode.

To set up exercise goals for the TIME, CALORIES, DISTANCE functions.
Select function by pressing [MODE].

Press [SET] to set your desired goal.

DISPLAY:

Display turns off after 4 minutes when not in use.

4. DISTANCE: Press [MODE] to display distance in kilometers for current
workout or [SET] to program a countdown from distance goal.

5. CALORIES: Press [MODE] to display estimated calories expended or
[SET]to program a countdown from calorie goal.

6. TIME: Press [MODE] to time workout or [SET] to program a countdown
time goal.

7. SPEED: Displays estimated KMH.

8. PULSE: Put your hands on the pulse patch, displays estimated pulse
value(this data is just for reference, cannot be regarded as medical data).
9. SCAN:The monitor will then rotate displaying through the following
functions:Time- distance -calories - ODO - pulse.

10. ODO: Displays total accumulated distance.

EXPLODED VIEW

2{ J 1g | RIGHT TRIANCLE TUBE 1| 71| PULSEPLATE 2
19 LEEEcT)ﬁlTAgSIBEc}F{BE 1| 72| WAVYWASHER 916%260.3t | 2
20 | RIGHTTRIANGLE TUBE 1 | 73| SPRING WASHER 8 12
21 |LEFT TRIAEB:\;%LE/IFL»J BE REAR 1| 74 SCREW ST4.2*13 2
o s 22 AUXILIARY WHEEL 2 | 75 | SPACERSLEEVE | ¢30°01054 | 8
Kﬁ S 23 ROLLER 2 | 76 BEARING 2
]51512 h 24 | ROUND INNER END CAP 2 |77 BEARING 2
l%\ P 25 FLYWHEEL COVER 2 | 78 BEARING 2
e Dot 26 | ROUND INNER END CAP 4 |79 BOLT M6*10 2
27 BREAK PAD 1 80 NUT(group) M8 8
28 BOLT M6*12 3 | 81 BOLT M6*55 2
' 29 KNOB 1| 82 BOLT M8*40 4
e Qé 30 |  DECORATION COVER 1 |8 |  WAVY WASHER 8 8
a s 4352 31 CRANK COVER 2 | 84 FOAM GRIP 930°p40480 | »
e=—=¢ 32 | TURNABLE SLEEVING 93201622 | 4 | 85 FOAM GRIP 920930700 | 1
W % 33 SLEEVING 928°916*16 | 10 | 86 | MIDDLE HANDLE BAR |  922.2*1.5 1
34 AXIS 915.95x409L | 1 | g7 SCREW ST4.2*13 1
o« 35 | EIGHT SECTION TENSION 1| 88| WAVYWASHER | ¢21%017.503 | 1
o z:‘m ' 36 FLYWHEEL AXIS @10x137L | 1 | 89 NUT M10*1.25 2
el 37 CRANK AXIS ©17*192 1|90 COMPUTER 1
38 RIGHT CRANK 127 1 | oo | STAINLESS STEEL 2
do 39 LEFT CRANK 127 1| 93 NUT M6 4
- 40 BELT WHEEL PJ6*200 1| 94 BOLT M6*40 4
41 BELT 420PJ6 1|95 NUT M6 5
42 FLYWHEEL 1| 96 FLAT WASHER 31*16°2T 2
43 PEDALTUBE 2 | o7 WASHER 17 2
44 BOLT M848 | 2 | g8 SPRING 1
45 BOLT M835 | 4 | 99 FELT 1
PART LIST 46 BOLT M10*50 | 2 | 100 BREAK PAD 1
47 BOLT M5 | 4 | 101 | BREAKABSORBING 1
No DESCRIPTION SPEC. |Q@TY|NO.| DESCRIPTION SPEC. |aTY| o o wear | 2 L0 CASING >
01 MAIN FRAME 1| 54 BOLT M6*50 1 9 BOLT Mes0 | 4 | 103 CASING 2
02 REAR STABILIZER 1 55 BOLT M5*45 1 50 BOLT M8*20 9 | 104 | 6#ALLEN WRENCH 6# 1
0 | siioe toackcoer o | sorew sz [ 2| | Bour wess | ¢ |ros| seauenweencn | or |
05 LEFT PEDAL FRAME 1|58 BOLT M58 6 52 TUBE PLUG 2 | 106 MULTVIVF'l?Jé\INCg'I_'ONAL ]
06 RIGHT PEDAL FRAME 1 59 BOLT M16*85 2 53 SCREW ST4.2*13 | 6
07 | MIDDLE UPRIGHT TUBE 1 | 60 NUT M10*1 2
08 RIGHT HANDLE BAR 1| e NUT M10*1 4
09 LEFT HANDLE BAR 1|62 NUT M8 6
10 | LEFT SWING HANDLE BAR + | es NUT W10 o
11 | RIGHT SWING HANDLE BAR 1| 64 BOLT M10*50 4
12 | CONNECTION PLATE 2 | 65 BOLT ST4.2"13 | 6
13 | BREAK SPRING PLATE 1|66 FLAT WASHER 8 11
14 LEFT CHAIN COVER 1|67 FLAT WASHER 8 2
15 | RIGHT CHAIN COVER 1 | 68 | DSHAPERWASHER | ®16°p28°5t | 2
16 LEFT PEDAL 1 | 69 NUT M6 2
17 RIGHT PEDAL 1 | 70 | SPEED SENSOR 1

Belmexthai Company Limited

Headquarter & Warehouse : 15/117 Moo.3 Soi. kao kilo 23, kao kilo Rd,
Surasak, Sriracha, Chonburi. Thailand 20110

Customer Service : Tel. 038-314118, 038-773660, 081-6339942




